

TEST REPORT



P.F.FORMATION LABORATORY

Particle size Distribution

TEST METHOD (S): AS1141 (Section 11)

Pretreatment: NIL-Sample tested oven dried

REFERENCE:
SUPER FINE SAND

Sample: SUPER FINE Date: 8/10/15	Weight Retained	% Retained	Cumulative % Retained	Cumulative % Pass		
% Passing Sieve						
4.75mm	0	0.00	0.00	100.00	100	
2.36mm	0.1	0.04	0.04	99.96	100	
1.18mm	0.6	0.24	0.28	99.72	100	
600µm	1.6	0.63	0.91	99.09	99	
300µm	24.2	9.55	10.46	89.54	90	
150µm	98.9	39.04	49.51	50.49	50	
75µm	85.1	33.60	83.10	16.90	17	
Pan	42.8	16.90	100.00	0.00	0	
TOTAL MASS	253.3 gm		Silt Content % (AS1141.33)			7
			Moisture Content % (AS1289 2.1.1)			3.73
			Tested By: Joshua Graham			
			Test Date: 9/10/2015			